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Band5-3MHz-QPSK-20415-1RB#0-PASS Band5-3MHz-QPSK-20415-1RB#14-PASS

Band5-3MHz-QPSK-20415-15RB#0-PASS Band5-3MHz-QPSK-20635-1RB#0-PASS

Band5-3MHz-QPSK-20635-1RB#14-PASS Band5-3MHz-QPSK-20635-15RB#0-PASS
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Band5-5MHz-QPSK-20425-1RB#0-PASS Band5-5MHz-QPSK-20425-1RB#24-PASS

Band5-5MHz-QPSK-20425-25RB#0-PASS Band5-5MHz-QPSK-20625-1RB#0-PASS

Band5-5MHz-QPSK-20625-1RB#24-PASS Band5-5MHz-QPSK-20625-25RB#0-PASS
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Band5-10MHz-QPSK-20450-1RB#0-PASS Band5-10MHz-QPSK-20450-1RB#49-PASS

Band5-10MHz-QPSK-20450-50RB#0-PASS Band5-10MHz-QPSK-20600-1RB#0-PASS

Band5-10MHz-QPSK-20600-1RB#49-PASS Band5-10MHz-QPSK-20600-50RB#0-PASS
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Appendix E: Conducted Spurious Emission

Test Result

Band Bandwidth Modulation Channel
RB

Configuration

Frequency

Range

Result

(dBm)
Verdict

Band5 1.4MHz QPSK 20407 1RB#0 30~1000 -42.14 PASS

Band5 1.4MHz QPSK 20407 1RB#0 1000~3000 -42.62 PASS

Band5 1.4MHz QPSK 20407 1RB#0 3000~10000 -41.80 PASS

Band5 1.4MHz QPSK 20525 1RB#0 30~1000 -58.17 PASS

Band5 1.4MHz QPSK 20525 1RB#0 1000~3000 -44.30 PASS

Band5 1.4MHz QPSK 20525 1RB#0 3000~10000 -41.26 PASS

Band5 1.4MHz QPSK 20643 1RB#0 30~1000 -52.32 PASS

Band5 1.4MHz QPSK 20643 1RB#0 1000~3000 -45.01 PASS

Band5 1.4MHz QPSK 20643 1RB#0 3000~10000 -41.74 PASS

Band5 3MHz QPSK 20415 1RB#0 30~1000 -38.46 PASS

Band5 3MHz QPSK 20415 1RB#0 1000~3000 -43.09 PASS

Band5 3MHz QPSK 20415 1RB#0 3000~10000 -41.49 PASS

Band5 3MHz QPSK 20525 1RB#0 30~1000 -58.10 PASS

Band5 3MHz QPSK 20525 1RB#0 1000~3000 -45.62 PASS

Band5 3MHz QPSK 20525 1RB#0 3000~10000 -41.40 PASS

Band5 3MHz QPSK 20635 1RB#0 30~1000 -31.20 PASS

Band5 3MHz QPSK 20635 1RB#0 1000~3000 -46.83 PASS

Band5 3MHz QPSK 20635 1RB#0 3000~10000 -40.97 PASS

Band5 5MHz QPSK 20425 1RB#0 30~1000 -38.99 PASS

Band5 5MHz QPSK 20425 1RB#0 1000~3000 -43.13 PASS

Band5 5MHz QPSK 20425 1RB#0 3000~10000 -41.47 PASS

Band5 5MHz QPSK 20525 1RB#0 30~1000 -57.89 PASS

Band5 5MHz QPSK 20525 1RB#0 1000~3000 -45.86 PASS

Band5 5MHz QPSK 20525 1RB#0 3000~10000 -41.50 PASS

Band5 5MHz QPSK 20625 1RB#0 30~1000 -34.03 PASS

Band5 5MHz QPSK 20625 1RB#0 1000~3000 -45.71 PASS

Band5 5MHz QPSK 20625 1RB#0 3000~10000 -41.67 PASS

Band5 10MHz QPSK 20450 1RB#0 30~1000 -39.95 PASS

Band5 10MHz QPSK 20450 1RB#0 1000~3000 -43.91 PASS

Band5 10MHz QPSK 20450 1RB#0 3000~10000 -41.63 PASS

Band5 10MHz QPSK 20525 1RB#0 30~1000 -44.03 PASS

Band5 10MHz QPSK 20525 1RB#0 1000~3000 -44.51 PASS

Band5 10MHz QPSK 20525 1RB#0 3000~10000 -36.38 PASS

Band5 10MHz QPSK 20600 1RB#0 30~1000 -42.02 PASS

Band5 10MHz QPSK 20600 1RB#0 1000~3000 -44.22 PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0043-RF4-A2 Page 22 of 33

Band5 10MHz QPSK 20600 1RB#0 3000~10000 -41.61 PASS
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Test Graphs

Band5-1.4MHz-QPSK-20407-1RB#0-30~1000-PASS Band5-1.4MHz-QPSK-20407-1RB#0-1000~3000-PASS

Band5-1.4MHz-QPSK-20407-1RB#0-3000~10000-PASS Band5-1.4MHz-QPSK-20525-1RB#0-30~1000-PASS

Band5-1.4MHz-QPSK-20525-1RB#0-1000~3000-PASS Band5-1.4MHz-QPSK-20525-1RB#0-3000~10000-PASS
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Band5-1.4MHz-QPSK-20643-1RB#0-30~1000-PASS Band5-1.4MHz-QPSK-20643-1RB#0-1000~3000-PASS

Band5-1.4MHz-QPSK-20643-1RB#0-3000~10000-PASS Band5-3MHz-QPSK-20415-1RB#0-30~1000-PASS

Band5-3MHz-QPSK-20415-1RB#0-1000~3000-PASS Band5-3MHz-QPSK-20415-1RB#0-3000~10000-PASS
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Band5-3MHz-QPSK-20525-1RB#0-30~1000-PASS Band5-3MHz-QPSK-20525-1RB#0-1000~3000-PASS

Band5-3MHz-QPSK-20525-1RB#0-3000~10000-PASS Band5-3MHz-QPSK-20635-1RB#0-30~1000-PASS

Band5-3MHz-QPSK-20635-1RB#0-1000~3000-PASS Band5-3MHz-QPSK-20635-1RB#0-3000~10000-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0043-RF4-A2 Page 26 of 33

Band5-5MHz-QPSK-20425-1RB#0-30~1000-PASS Band5-5MHz-QPSK-20425-1RB#0-1000~3000-PASS

Band5-5MHz-QPSK-20425-1RB#0-3000~10000-PASS Band5-5MHz-QPSK-20525-1RB#0-30~1000-PASS

Band5-5MHz-QPSK-20525-1RB#0-1000~3000-PASS Band5-5MHz-QPSK-20525-1RB#0-3000~10000-PASS
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Band5-5MHz-QPSK-20625-1RB#0-30~1000-PASS Band5-5MHz-QPSK-20625-1RB#0-1000~3000-PASS

Band5-5MHz-QPSK-20625-1RB#0-3000~10000-PASS Band5-10MHz-QPSK-20450-1RB#0-30~1000-PASS

Band5-10MHz-QPSK-20450-1RB#0-1000~3000-PASS Band5-10MHz-QPSK-20450-1RB#0-3000~10000-PASS
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Band5-10MHz-QPSK-20525-1RB#0-30~1000-PASS Band5-10MHz-QPSK-20525-1RB#0-1000~3000-PASS

Band5-10MHz-QPSK-20525-1RB#0-3000~10000-PASS Band5-10MHz-QPSK-20600-1RB#0-30~1000-PASS

Band5-10MHz-QPSK-20600-1RB#0-1000~3000-PASS Band5-10MHz-QPSK-20600-1RB#0-3000~10000-PASS
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Appendix F: Frequency Stability

Test Result
Voltage

Band Bandwidt
h

Modulatio
n Channel RB

Configure
Voltage
[Vdc]

Temper
ature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band5 1.4MHz QPSK 20407 6RB#0 VN NT 2.46 0.002983 ±2.5 PASS

Band5 1.4MHz QPSK 20407 6RB#0 VL NT 3.14 0.003807 ±2.5 PASS

Band5 1.4MHz QPSK 20407 6RB#0 VH NT 3.77 0.004571 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 VN NT 2.81 0.003359 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 VL NT 4.38 0.005236 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 VH NT 3.24 0.003873 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 VN NT 3.86 0.004550 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 VL NT 3.91 0.004609 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 VH NT 2.84 0.003348 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 VN NT -1.62 -0.001962 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 VL NT -2.59 -0.003137 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 VH NT -0.93 -0.001127 ±2.5 PASS

Band5 3MHz QPSK 20525 15RB#0 VN NT -2.01 -0.002403 ±2.5 PASS

Band5 3MHz QPSK 20525 15RB#0 VL NT 2.27 0.002714 ±2.5 PASS

Band5 3MHz QPSK 20525 15RB#0 VH NT -1.91 -0.002283 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 VN NT 3.10 0.003658 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 VL NT 2.01 0.002372 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 VH NT -2.42 -0.002855 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 VN NT 2.39 0.002892 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 VL NT 1.80 0.002178 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 VH NT 1.61 0.001948 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 VN NT 2.45 0.002929 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 VL NT 1.32 0.001578 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 VH NT -1.24 -0.001482 ±2.5 PASS

Band5 5MHz QPSK 20625 25RB#0 VN NT 1.57 0.001855 ±2.5 PASS

Band5 5MHz QPSK 20625 25RB#0 VL NT -1.64 -0.001937 ±2.5 PASS

Band5 5MHz QPSK 20625 25RB#0 VH NT -1.79 -0.002115 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 VN NT -1.48 -0.001785 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 VL NT 1.63 0.001966 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 VH NT -1.65 -0.001990 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 VN NT -0.90 -0.001076 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 VL NT -1.70 -0.002032 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 VH NT -1.37 -0.001638 ±2.5 PASS

Band5 10MHz QPSK 20600 50RB#0 VN NT -1.79 -0.002121 ±2.5 PASS

Band5 10MHz QPSK 20600 50RB#0 VL NT -1.93 -0.002287 ±2.5 PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0043-RF4-A2 Page 30 of 33

Band5 10MHz QPSK 20600 50RB#0 VH NT -1.03 -0.001220 ±2.5 PASS
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Temperature

Band Bandwidt
h

Modulatio
n Channel RB

Configure
Voltage
[Vdc]

Temper
ature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band5 1.4MHz QPSK 20407 6RB#0 NV -30 3.68 0.004462 ±2.5 PASS

Band5 1.4MHz QPSK 20407 6RB#0 NV -20 2.04 0.002474 ±2.5 PASS

Band5 1.4MHz QPSK 20407 6RB#0 NV -10 1.79 0.002170 ±2.5 PASS

Band5 1.4MHz QPSK 20407 6RB#0 NV 0 4.60 0.005578 ±2.5 PASS

Band5 1.4MHz QPSK 20407 6RB#0 NV 10 2.11 0.002559 ±2.5 PASS

Band5 1.4MHz QPSK 20407 6RB#0 NV 20 3.23 0.003917 ±2.5 PASS

Band5 1.4MHz QPSK 20407 6RB#0 NV 30 2.66 0.003225 ±2.5 PASS

Band5 1.4MHz QPSK 20407 6RB#0 NV 40 3.45 0.004183 ±2.5 PASS

Band5 1.4MHz QPSK 20407 6RB#0 NV 50 -2.08 -0.002522 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 NV -30 2.08 0.002487 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 NV -20 1.96 0.002343 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 NV -10 2.77 0.003311 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 NV 0 2.79 0.003335 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 NV 10 3.10 0.003706 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 NV 20 3.07 0.003670 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 NV 30 3.43 0.004100 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 NV 40 2.38 0.002845 ±2.5 PASS

Band5 1.4MHz QPSK 20525 6RB#0 NV 50 4.67 0.005583 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 NV -30 2.33 0.002747 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 NV -20 3.09 0.003643 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 NV -10 2.15 0.002534 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 NV 0 2.23 0.002629 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 NV 10 3.63 0.004279 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 NV 20 2.58 0.003041 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 NV 30 2.39 0.002817 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 NV 40 3.13 0.003690 ±2.5 PASS

Band5 1.4MHz QPSK 20643 6RB#0 NV 50 2.51 0.002959 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 NV -30 -1.70 -0.002059 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 NV -20 -1.75 -0.002120 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 NV -10 -0.94 -0.001139 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 NV 0 -3.49 -0.004228 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 NV 10 -2.57 -0.003113 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 NV 20 -1.82 -0.002205 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 NV 30 -2.61 -0.003162 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 NV 40 -1.88 -0.002277 ±2.5 PASS

Band5 3MHz QPSK 20415 15RB#0 NV 50 -2.72 -0.003295 ±2.5 PASS

Band5 3MHz QPSK 20525 15RB#0 NV -30 1.55 0.001853 ±2.5 PASS
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Band5 3MHz QPSK 20525 15RB#0 NV -20 -2.24 -0.002678 ±2.5 PASS

Band5 3MHz QPSK 20525 15RB#0 NV -10 2.01 0.002403 ±2.5 PASS

Band5 3MHz QPSK 20525 15RB#0 NV 0 1.83 0.002188 ±2.5 PASS

Band5 3MHz QPSK 20525 15RB#0 NV 10 1.99 0.002379 ±2.5 PASS

Band5 3MHz QPSK 20525 15RB#0 NV 20 1.92 0.002295 ±2.5 PASS

Band5 3MHz QPSK 20525 15RB#0 NV 30 -1.84 -0.002200 ±2.5 PASS

Band5 3MHz QPSK 20525 15RB#0 NV 40 2.83 0.003383 ±2.5 PASS

Band5 3MHz QPSK 20525 15RB#0 NV 50 1.70 0.002032 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 NV -30 1.49 0.001758 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 NV -20 -1.17 -0.001381 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 NV -10 3.21 0.003788 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 NV 0 1.60 0.001888 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 NV 10 -1.71 -0.002018 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 NV 20 1.73 0.002041 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 NV 30 -1.23 -0.001451 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 NV 40 2.13 0.002513 ±2.5 PASS

Band5 3MHz QPSK 20635 15RB#0 NV 50 2.53 0.002985 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 NV -30 2.34 0.002831 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 NV -20 1.85 0.002238 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 NV -10 1.99 0.002408 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 NV 0 1.60 0.001936 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 NV 10 2.46 0.002976 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 NV 20 1.86 0.002250 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 NV 30 1.02 0.001234 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 NV 40 -1.02 -0.001234 ±2.5 PASS

Band5 5MHz QPSK 20425 25RB#0 NV 50 2.41 0.002916 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 NV -30 -2.47 -0.002953 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 NV -20 -1.71 -0.002044 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 NV -10 2.83 0.003383 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 NV 0 -3.12 -0.003730 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 NV 10 -1.60 -0.001913 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 NV 20 -1.81 -0.002164 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 NV 30 2.62 0.003132 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 NV 40 2.17 0.002594 ±2.5 PASS

Band5 5MHz QPSK 20525 25RB#0 NV 50 1.67 0.001996 ±2.5 PASS

Band5 5MHz QPSK 20625 25RB#0 NV -30 1.95 0.002304 ±2.5 PASS

Band5 5MHz QPSK 20625 25RB#0 NV -20 -2.02 -0.002386 ±2.5 PASS

Band5 5MHz QPSK 20625 25RB#0 NV -10 -2.79 -0.003296 ±2.5 PASS

Band5 5MHz QPSK 20625 25RB#0 NV 0 -1.47 -0.001737 ±2.5 PASS

Band5 5MHz QPSK 20625 25RB#0 NV 10 -2.17 -0.002563 ±2.5 PASS

Band5 5MHz QPSK 20625 25RB#0 NV 20 -1.46 -0.001725 ±2.5 PASS
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Band5 5MHz QPSK 20625 25RB#0 NV 30 -2.93 -0.003461 ±2.5 PASS

Band5 5MHz QPSK 20625 25RB#0 NV 40 -1.02 -0.001205 ±2.5 PASS

Band5 5MHz QPSK 20625 25RB#0 NV 50 -1.18 -0.001394 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 NV -30 -2.73 -0.003293 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 NV -20 -1.54 -0.001858 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 NV -10 -2.35 -0.002835 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 NV 0 1.57 0.001894 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 NV 10 -2.34 -0.002823 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 NV 20 2.45 0.002955 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 NV 30 -2.95 -0.003559 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 NV 40 -2.17 -0.002618 ±2.5 PASS

Band5 10MHz QPSK 20450 50RB#0 NV 50 -2.12 -0.002557 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 NV -30 -1.37 -0.001638 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 NV -20 2.22 0.002654 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 NV -10 1.57 0.001877 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 NV 0 -1.12 -0.001339 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 NV 10 1.47 0.001757 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 NV 20 2.33 0.002785 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 NV 30 2.52 0.003013 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 NV 40 -2.16 -0.002582 ±2.5 PASS

Band5 10MHz QPSK 20525 50RB#0 NV 50 1.00 0.001195 ±2.5 PASS

Band5 10MHz QPSK 20600 50RB#0 NV -30 1.76 0.002085 ±2.5 PASS

Band5 10MHz QPSK 20600 50RB#0 NV -20 -1.92 -0.002275 ±2.5 PASS

Band5 10MHz QPSK 20600 50RB#0 NV -10 1.62 0.001919 ±2.5 PASS

Band5 10MHz QPSK 20600 50RB#0 NV 0 -0.79 -0.000936 ±2.5 PASS

Band5 10MHz QPSK 20600 50RB#0 NV 10 1.46 0.001730 ±2.5 PASS

Band5 10MHz QPSK 20600 50RB#0 NV 20 -1.51 -0.001789 ±2.5 PASS

Band5 10MHz QPSK 20600 50RB#0 NV 30 1.33 0.001576 ±2.5 PASS

Band5 10MHz QPSK 20600 50RB#0 NV 40 -1.59 -0.001884 ±2.5 PASS

Band5 10MHz QPSK 20600 50RB#0 NV 50 -2.01 -0.002382 ±2.5 PASS

-----------------------------------------------------END-----------------------------------------------------
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